
Assembly instruction:
Rectangular workbench with open frame.

Parts for the base frame:
2x 	 end gate
2x 	 support triangle
4x	 bolt M8x60 mm
4x	 washer Ø8/22
4x	 square nut M8

Parts for the bench top:
1x	 bench top
6x	 bolt M8x70 mm
6x	 washer Ø8/22

G639 15LERVAD



G639 15LERVAD
Two endgates

Connect the triangles to 
the gates using:
- Bolt M8x70 mm 
- Washer M8
- Square nut M8

Place the top opposite 
down and connect the 
gates and frames using:
- Bolt M8x70 mm 
- Washer M8



G639 15LERVAD
If you need to install 
vices, do this before you 
turn over the bench.

See separate instruction 
for the installation of 
vices.

Turn over the bench, then

You are ready to go!




